
 

 
t¦.[L/Φ ¢Ƙƛǎ ƛƴŦƻǊƳŀǘƛƻƴ ƛǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 

Initial Environmental Examination  
 
 
 
Document Stage: Draft for Consultation 

Project Number: 48434-004 

December 2022  

 

 

 

 

 

India: Visakhapatnam-Chennai Industrial Corridor 

Development Program - Tranche 2  
 

Development of Internal Infrastructure in the Start-up 

Area of Rambilli Industrial Cluster 

 

 

Package No: VCICDP/APIIC/08A 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by Government of Andhra Pradesh for the Asian Development Bank. 



 

 
t¦.[L/Φ ¢Ƙƛǎ ƛƴŦƻǊƳŀǘƛƻƴ ƛǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 
[...]
having failures in rutting and/or cracking is considered, and design of pavement has been done 
according to IRC:37-2012. For different combinations of traffic and material properties pavement 
composition has been suggested in the form of design charts in IRC:37-2012. 



36 

 
PUBLIC. This information iǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 

 
95. A total of 6.53 km or internal roads were proposed to be constructed within the 
development of the startup area of Rambilli cluster. It was also proposed that different width roads 
i.e., 12m, 18m, 24m, 30m and, 45 m width internal roads were planned in the startup area. 
 
96. The amount of Rs. 21.94 crores cost was estimated for the proposed road network of the 
startup area of Rambilli cluster. Map showing the road network of the proposed development of 
startup area of Rambilli cluster ï VCIC ï Visakhpatnam node is placed as Figure 14. 
 

Figure 14: Proposed Road network for the Start-up area of Rambilli cluster 

 
 

2. Water supply  

97. Planning Criteria. The objectives for water supply system are to cater for the anticipated 
peak water demand requirements and to transform the Rambilli industrial development into an 
efficient and reliable water supply system. The estimation of the water demand is based on the 
type of industries, population land use distribution.  
 

98. In general, the water requirements for industrial and domestic use are based on previous 
project experience. In addition, the following parameters are adopted for the scheming of water 
supply and distribution network for Rambilli site.  
 

¶ Minimum residual pressure     1.0 bar 

¶ Minimum diameter      150 mm DI 

¶ Service water tank storage capacity   8 hours capacity 



37 

 
 

99. In the case of high-rise buildings where their pressure requirement is more than 1.0 bar, 
it is recommended to have their own booster pumping system to enhance the distribution pressure 
for raw/potable water consumption. Both potable water and recycle water shall be used for 
Rambilli industrial development.  
 

100. To meet these requirements, one set of Ground Level water tanks are proposed for each 
type of water distribution system ï Potable Water System and Recycle Water System. The 
potable water is pumped to Ground Level water tank (with storage capacity of 8 hours). The water 
is distributed to tenants from Ground Level Water tank by gravity. 
 

101. Design Standards. Safe and 24x7 water supply is a public good as it has very large 
positive externalities. Access to water supply is important for all the urban residents and lack of 
safe water supply can keep the mortality rates high in general and among the poor in particular. 
Smart cities should therefore have an availability of 24x7 piped water supply that also meets 
benchmarks of water quality, pressure, etc. across the city. 

102. Adoption of new methods especially smart metering for reducing loss and energy 
consumption in water networks needs to be ensured. This is possible by installing sensors in the 
supply system that measure water consumption, water levels, and water flow rates on a real time 
basis. These models will help in not only identifying and localize leaks; it would also assist to 
optimize energy consumption in the network. In addition, smart water meters may be installed for 
measuring water consumption more efficiently and providing water customers with data to help 
them monitor their water usage and reduce costs. 

103. The key to sustainability of any water supply system depends majorly on two factors - 
availability of water and effective O&M. In regard to the parameters such as per capita water 
supply, it is a much-localized requirement and depends on the local habits and lifestyle. Thus, for 
water supply the above-mentioned parameters are sufficient to be adopted based on International 
Benchmarks. 
 
104. The Indian standards or guidelines referred to for design of water supply system are 
enlisted below. 

(i) Manual on Water Supply and Treatment by CPHEEO, MoUD, 1999 
(ii) IS 10500 ï For Water Quality 
(iii) IS 8329-2000 ï For DI Pipes 
(iv) IS 9523-20000 ï For DI fittings 
(v) IS 14846-2000 ï For CI Sluice valves 
(vi) IS 14845-2000 ï For CI Air Valves 
(vii) IS 779 and IS 2372 - For water meters  

 
105. The international standards referred to for design of water supply system are as follows: 
 

(i) WHO Standards on Drinking Water Quality 
(ii) European Standards on Drinking Water Quality - BS EN 850 
(iii) ISO 37120 - Sustainable development of communities -- Indicators for city services 

and quality of life 
(iv) ISO 15389 - For Online sensors/ Analyzer Equipment 
(v) ISO/TC 224 - Service activities relating to drinking water supply systems and 

wastewater systems - Quality criteria of the service and performance indicators 



38 

 
PUBLIC. This information iǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 

(vi) ISO 24510:2007 - Activities relating to drinking water and wastewater services - 
Guidelines for the assessment and for the improvement of the service to users 

(vii) ISO 24512:2007 - Activities relating to drinking water and wastewater services - 
Guidelines for the management of drinking water utilities and for the assessment 
of drinking water services 

(viii) ISO/CD 24516-1 - Guidelines for Management of Assets of water supply and 
wastewater systems - Part 1: Drinking water distribution networks 

(ix) Public parks and private gardens: 20 to 30 liters per 100 sq. meters 
 

106. Raw Water Source. No new water source will be developed for the subproject.  Bulk 
Water Supply Scheme of 95 MLD to APSEZ and its Expansion areas (i.e., Atchutapuram Cluster) 
by tapping water from Yeleru Left Main Canal (YLMC) which includes construction of head works 
at the source, laying of about 30 km pumping main from head works to summer storage tank 
(SST), upgradation of existing Krishnampalem tank near APSEZ as summer storage tank. Water 
from SST is the source for WTP of the Rambilli area. This project, including SST, under currently 
in implementation by APIIC under the VCICDP Project 1 for ñProviding Bulk Water Facility and 
SST/WTP at Naidupeta IP (package numb APIIC 04)ò.  

 

107. Water demand. Based on the above parameters, the water demands for different land 
uses developed as described hereunder. 
 

Table 8: Demand Details for Rambilli Industrial Cluster 
Rambilli Industrial Cluster Total Demand 

Gross 

Development 

Area (Ha) 

Clear Water 

Demand 

Including 

UFW@15%(MLD) 

Demand Including 

Transmission 

Losses@5%(MLD) 

Raw water Demand Including 

Transmission& Treatment 

Losses@ 

(5% +3%) (MLD) 

1158.973 10.84 11.38 12.29 

 
Table 9: Demand Details for Rambilli Phase - I Area 

Rambilli Start Up Area Demand 

Gross 

Development 

area 

Clear Water 

Demand 

Including 

UFW@15%(MLD) 

Clear Water 

Demand Including 

Transmission 

Losses@5%(MLD) 

Raw water Demand 

Including Transmission& 

Treatment Losses@  

(5% +3%) (MLD) 

317.2 3.12 3.28 3.54 

 

108. The water demand for fire-fighting comes out as 350 KLD for Startup Area. 
 

109. Peak Factor. Clause 10.3.1 of CPHEEO Manual on Water Supply & Treatment 
recommends following peak factors for design of water supply distribution network: 
 

¶ For population less than 50,000   - 3.0 

¶ For a population range of 50,000 to 2, 00,000 - 2.5 

¶ For population above 2, 00, 000   - 2.0 
 



39 

 
 

110. However, the water supply is being done to a mixed land use which comprises of industrial 
and commercial developments. Due to uncertainty of the level of all these developments, a 
weighted peak factor has been computed for the design of potable water supply distribution 
network. 

 
111. Water Treatment Plant. The basic Philosophy in designing water Treatment plant is to 
ensure highest water quality standards and best industry practices comparable to those available 
in the smart cities in the world. The water treatment plants are designed for continuous operation 
to produce treated water to specified water specified water quality standards. The plants are 
designed to automate all the treatment plant operations with continuous operation, control and 
monitoring of the state- of-art SCADA, control system and instrumentation at each and every 
stage/unit location. 
 

112. WTP is proposed in the defined utility Land use in the startup area. 
 

113. The WTP has to treat 3.54 MLD of raw water in order to get 3.28 MLD of clear water for 
the startup area. 
 

114. Water Quality Standards. The objective of water works management is to ensure that the 
water supplied to the consumers is free from pathogenic organisms, clear, palatable and free from 
undesirable taste and odour, of reasonable temperature, neither corrosive nor scale forming and 
free from minerals which will produce undesirable physiological effects. Towards this objective, 
World Health Organization has provided guidelines (W.H.O guidelines for Drinking Water Quality 
- 1993). CPHEEO has adopted the same guidelines as standards of treated water quality. At the 
unit process levels of the plant, required output standards can be further enhanced, which will 
provide superior water quality, besides achieving high process efficiency. Therefore, besides 
compliance with the WHO Guidelines, the plants are designed to comply with the following water 
quality standards. 
 

Table 10: Treated Water Quality Standards 

S. No Water Quality Parameters Required Output Standard 

1 
Turbidity (NTU) at the Clarifier outlet before 

the Filtration Plant 
< 5.0 NTU 

2 
Turbidity (NTU) at the outlet of the Filter 

Plant, before the Chlorination Chamber 
< 1.0 NTU 

3 
Colour (Units on Platinum Cobalt Scale) 

TCU 
< 5.0 

4 Taste and Odour Unobjectionable 

5 pH 6.5 - 8.5 

6 Faecal coliforms number/100ml 

Coliform organismsô number/100ml 

Not detectable in any 100-ml 

sample for required output and 

permissible standards of faecal 

coliforms number/100 ml and 

Coliform organismsô number/100ml 

7 Residual Aluminium (mg/l, Al) < 0.1 

8 Residual Chlorine 0.8 to 1.0 ppm 

 

115. Treatment process. Basic processes in a water treatment plant are well documented in 
textbooks and manuals. In a nutshell, these processes and functions are presented below: 



40 

 
PUBLIC. This information iǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 

Table 11: BASIC TREATMENT PROCESS 

PROCESS FUNCTION 

Aeration 
Removal of dissolved gases and 

addition of oxygen 

Measurement 

Clarification 

Parshall flume 

Addition of flocculent chemical Alum dosing 

Rapid Mixing Initiation for Floc formation 

Flocculation/sedimentation 
Floc formation & settlement of turbidity 

causing material 

Filtration  
Straining of finer particles to reduce the 

influent turbidity to filters. 

Disinfection/Chlorination  
Removal of pathogenic bacteria and 

maintaining residual chlorine 

 

116. Filtration is age-old tested and much practiced technology in water treatment processes. 
They are classified depending upon: 

¶ Bed depth    : shallow or deep bed  

¶ Slow or rapid  

¶ Type of filtering medium used : mono-, dual-, multi-medium  

¶ Driving force    : gravity or pressure filters.   

¶ Flow rate through filters  : Constant - rate of filtration with fixed head,  
Á Constant - rate of filtration with variable head,  
Á Variable - declining-rate filtration. 

 
117. Preferred uses of different types of filtration techniques are given below: 

 
Table 12: Filtration Techniques 

S. No. Filtration Technology Filter Media Preferred Uses 

1 

Granular Media Filter  

In most municipal water treatment 

facilities 

Single media Sand or anthracite 

Dual Media Sand + anthracite 

Multimedia Garnet + sand + anthracite 

2 Active Carbon Filter 
Wood or coal-based 

charcoal 

Home water filters, landfill 

leachate, industrial wastewater, 

pre-treatment to RO, occasionally, 

in municipal water treatment 

facilities. 

3 Membrane Filter 

Thin layer of semi-

permeable polymer films 

with specific pore ratings. 

Wastewater treatment for reuse, 

Desalination plant, pre-treatment 

to RO. 

 
118. However, depending on the raw water quality and treated water quality standards, cost, 
ease of operation and maintenance, etc. a trade-off has to be struck to adopt a particular choice 
of filtration class. 
 

https://en.wikipedia.org/wiki/Landfill


41 

 
 

119. Water Treatment Processes Adopted. The plant shall be designed, constructed and 
installed considering site ambient conditions, local conditions and location. For these, the Agency 
shall make do allowances in his design for the increased temperatures which may be experienced 
by Plate Settler clarifiers and filter plant exposed to direct sunlight. 
 
120. The WTP shall be hydraulically designed to produce 3.28 MLD of treated water to specified 
quality standards. The loss of water in terms of sludge bleed from the clarifiers and filter backwash 
shall be kept to the minimum and not exceeding 3% of the raw water input. 
 
121. In compliance with the project requirements of high standard of treated water quality using 
modern treatment technologies and considering water quality at source, following treatment 
processes are proposed: 

(i) Stilling Chamber 
(ii) Alum Dosing 
(iii) Flash Mixing 
(iv) Clarification using Flocculators 
(v) Filtration using Rapid Sand Gravity Filters 
(vi) Disinfection using Chlorination 

122. A Schematic flow diagram of the treatment processes is presented in Figure 15. 



42 

 
 

Figure 15: Schematic flow diagram of the treatment processes proposed for WTPS Rambilli



43 

 
 

123. Components of WTP. The WTP consists of following major components/units: 
 

(i) Raw water Inlet pipe 
(ii) Stilling chamber and Parshall flume with ultrasonic flow measuring device 
(iii) Pre-chlorination with Alum/PAC 
(iv) Chemical dozing with thorough mixing of raw water 
(v) Flash mixers  
(vi) Flocculator 
(vii) Sedimentation  
(viii) Rapid sand gravity filters with modern under drainage system. 
(ix) Backwash arrangement with backwash sump cum pump house 
(x) Sludge drainage, sludge pump house  
(xi) Sludge thickener  
(xii) Centrifuge 
(xiii) All pumps, motors, compressors, air blowers & other electro-mechanical 

equipment related to water treatment process 
(xiv) Storage of disinfectant 
(xv) Collecting & conveying channels of raw and filter water along with bypass channel 
(xvi) Chlorination 
(xvii) Chemical house 
(xviii) Recirculation sump cum pump house 
(xix) Filter house annex building 
(xx) Well-equipped laboratory 
(xxi) Clear water pump house 
(xxii) Transformer yard 
(xxiii) MCC room 
(xxiv) Staff quarter building 

 

3. Proposed Water Supply Network ï Phase I  

124. Potable water shall serve the Rambilli (Atchutapuram) industrial Development Cluster. As 
there is no potable water source near the site, raw water treatment plant (WTP) has been 
proposed within the development. Yeleru Left Main Canal located north to site is the main source 
of raw water.  
 

125. The Atchutapuram SEZ is presently using the surplus bulk water from the adjacent apparel 
SEZ, Brandix, which is yet to expand to its full capacity. To be self-reliant for bulk water, APSEZ 
has been allocated 95 MLD water from Yeluru left bank main canal, which is 26 km away from 
the APSEZ area. It is planned to construct intake structure with pumps, collection, transmission 
and summer storage facilities under the project 1. This project, including SST, under currently in 
implementation by APIIC under the VCICDP Project 1 for ñProviding Bulk Water Facility and 
SST/WTP at Naidupeta IP (package numb APIIC 04)ò. This water treatment plant located within 
the development for treatment.  
 

126. The Yeleru Left Main Canal will be shut down for about 30 to 40 days in a year for annual 
maintenance. To achieve uninterrupted water supply to the proposed industries during canal 
maintenance, a storage tank/pond is necessary. The storage tank/pond shall have a capacity to 
store water to cater for 30 to 40 days of projected water demand including losses due to 
evaporation and seepage. The area required for this pond works out to about 35 Ha. The 



44 

 
PUBLIC. This information iǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 

availability of industrial land within Rambilli site is limited, hence it is proposed to develop/augment 
existing ponds surrounding/nearby the site for water storage.  
127. The location of the proposed WTP is proposed within the designated utility location of the 
land use map of the phase I area of the Rambilli cluster. The potable water will initially be stored 
in the ground water tank (located within WTP) which has 24 hours storage capacity and 
subsequently pumped to phase ï I and phase ï II catchments respectively, each of which is 
served by its own GLSRs. The Ground level water storage tank is proposed to have the minimum 
storage capacity of 8 hours. 
 

128. In supplying water to the proposed Rambilli industrial development, gravity system of 
water supply & distribution systems has been considered. Generally, a gravity system comprises 
the ground storage facilities, pumps, elevated storage facilities, pipes and appurtenances. In a 
gravity system, water will be pumped from ground storage facilities to the elevated storage 
facilities, which will then distribute potable water to end users by gravity. Pressure is put on the 
system by the height of the water in the storage facilities. When water demand causes the water 
level in the storage facilities to drop, the booster pump will be activated, and excess water will be 
supplied to topping up to the appropriate water level. When the water level in the elevated water 
storage facilities reaches the cut-off limit, the pump will be cut off.  
 
129. For the water supply to the start-up area of Rambilli cluster, a network of pipelines planned 
along with the GLSRs etc., This entire water supply network will be placed along the roadside to 
reduce the problem and for easy accessibility. So, along the internal road network, the water 
supply network is planned to serve the start-up area. A total of 11.56 crores cost was estimated 
for the water supply network. 
 
130. The proposed water supply network in Area ï 1, Rambilli is covered for a length of 12.623 
km. The details of Pipe network is given below. 
 

Water Supply 

S. No. Diameter of Pipe Length (m) 

1 150DI K7 9773.73 

2 250 DI K9 565 

3 450 DI K9 2285 

 Total 12623.73 

 

131. Map showing the proposed water supply network for the start-up area of Rambilli cluster 
is placed as Figure 16(a) and Rambilli Area-1 detail network is given as Figure 16(b). 

 
 
 
 
 

 
 
 
 
 
 



45 

 
 

Figure 16(a): Proposed water supply network for the startup area of Rambilli cluster 

 

Figure 16(b): Proposed water supply network for the start up area of Rambilli Area - 1 

 



46 

 
PUBLIC. This information iǎ ōŜƛƴƎ ŘƛǎŎƭƻǎŜŘ ǘƻ ǘƘŜ ǇǳōƭƛŎ ƛƴ ŀŎŎƻǊŘŀƴŎŜ ǿƛǘƘ !5.Ωǎ !ŎŎŜǎǎ ǘƻ LƴŦƻǊƳŀǘƛƻƴ tƻƭƛŎȅΦ 

4. Storm water drains  network  

132. The project site has tropical wet and dry climate (Köppen Aw).  It receives rainfall from the 
South-west and North-east monsoons with the average annual rainfall of 1118mm. The driest 
month is December, with 6 mm of rainfall. In October, the precipitation reaches its peak, with an 
average rainfall of 259 mm. 

 

133. Storm water drainage system helps to relieve and dispose surface water from the 
developed site.  For Atchutapuram, the planning strategies for drainage system have taken into 
the following considerations: 

(i) Develop an effective drainage control plan to manage surface runoff disposal. 
(ii) Achieve a fully gravitational storm water drainage system whenever possible. 
(iii) Integrate with rain water harvesting facilities to achieve sustainability 